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(1) EAXBE (Test Recipe)

XKAdIL (RSS 15) (NR) 100 (EEH)
HinEE (Zn0) 5
ATT) B (Stearic Acid) 1
HAFA—HR>TSvH (Carbon Black) 50
FIOTFoRITORFAIL (Process 0il) 5

W = (Sul fur) 0.5

(2) HER#EE (Test Results)
No.

HH 1 2 3
%>+ 5 —CMI(CBS) 2.5 - -
>+ >—NS (TBBS) - 2.5 -
Yo+ 5—NOB (MBS) - - 2.5

L—=—Xa—FHKE& (Mooney Scorch Test) : M L1, 125°C

Vm 26.5 25.5 26.0
ts (min) 26.0 35.7 47.7
t 35 (min) 27.2 39.3 53.7
t 430 (min) 1.2 3.6 6.0
Fa5RAMA—2—FE& (Curelastometer Test) : 6 ==+3° , 2mm
140°C  t 10 (min) 10.4 16.4 21.0
t 90 (min) 14.0 22.6 31.6
t9o— t10 (min) 3.6 6.2 10.6
MILD B (N-m) 3.6 3.4 3.5
170°C  t10 (min) 1.9 2.6 2.8
t 90 (min) 2.4 4.2 4.4
t9o—t10 (min) 0.5 1.6 1.6
MILD B (N-m) 4.1 3.9 3.9
513REKER (Tensile Test) : 140°CF L A mnkx
________________________ mEiEsfE min) | 16 | 25 | 3%
TB (MPa) 26. 6 26.4 27.1
EB (%) 520 490 490
M 200 (MPa) 9.3 10.3 10.5
M 300 (MPa) 15.1 16.8 16.9
Hs (JIS, A) 56 57 58
F1bikB&8 (Heat Aging Test) : 140°C 7L X &k, 100°C x 72hrs. EA40IE
_____________________ pngREsE (min) | 15 25 38
TB (MPa) -3.3 -3.6 -4.0
EB (%) - 35 - 33 - 34
M 200 (MPa) +0.8 +0. 1 -0.4
M 300 (MPa) +0. 6 -0.8 -1
Hs (JIS, A) + 3 + 1 0
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